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Taiwan Textile Research Institute

RERRE LRPE

Date:

B 9018.04.19  H&fHEM 2018.04.10  TEST REPORT

Date of Receipt:

REHIE  TFI04093 ¥ 14 WEB R RE(PL2)
1 Page Order/Pages:

Report No.:

—_—— 7‘guantxt,z': e
B E 3658 KRB A7 A PR 22 5] (U0868)

Rz 0=

Item:

TUCHENG

RXFHK 22 7
Ref. No.:

Report Title:
Kbk 437 &N R ARG 243845857
Address:

A B K OH A B & R A OB OE
KUK BB (%) 1 99.60 CNS 15980 Z3039:2017
(DEHS) 2 99.87 8.2 A

3 99.50

g 99.66
KGR AT (%) 1 99.80
(NaCl) 2 99.68

3 99.85

Y 99.78

i KBTI E N A (de MR OE

MESL: LAREEHHRL 8§ ARG HMmA—@EA -
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period.
2AMEFBRAQARSEFEDR L AWMgAY
12 28548 B s -
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
BRSGMEM RFAFRFEALOMBERAERMZA -
The test report should not be used for public advertisement
and commercial promotion.
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Authorized by president of

Taiwan Textile Research Institute

R A E AR R PR R M AR 730 LR B AR R 3565
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 , +886-2-22689839
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Taiwan Textile Research Institute

TEST REPORT TUCHENG
Date: Apr.26,2018 Date of Receipt: Apr.10,2018

Report No.:%Quantity: IPC Page Order/Pages(.PUZ) Ref. No.: e
Report Title: DACIAN TECHNOLOGY MATERIAL CO., LTD.(U0868) S MASK
Address:NO'S’ IN. 2438, JINGGUO RD., DAJIA DIST., TAICHUNG CITY 437, TAIWAN (R.0.C.)
Test  Items Test Results Test Methods
Sub-Micron 1 99.60 CNS 15980 Z3039:2017
Filtration Efficiency(%) 2 99.87 8.2 A
(DEHS) 3 99.50
Ave. 99.66
Sub-Micron 1 99.80
Filtration Efficicncy(%) 2 99.68
(NaCl) 8 99.85
Ave. 99.78

Note: Sample description is given by the client: :dc Microparticle Stopper Mask

Guwo- [res

Note: 1.This report is only responsible for the submitted Authorized by president of
sample(s), which will be kept for one month period. Taiwan Textile Research lnstitutemm[ ' ¢ of Testing and
2.This report cannot be reproduced in any way, except in Certification

full context, without the prior approval in writing of
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 , +886-2-22689839

this Department of Testing and Certification.

and commercial promotion.
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Taiwan Textile Research Institute

W4 B AR #& L I1BBE

Date of Receipt: 2018.03.02  TEST REPORT  TUCHENG

wE A AR X T 2
1 Page ( )rtjl:'r/l*’ug(-’.':(Pl/z) Ref. No.: E

8 #
Date: 2018.03.20

4 4 i B k¥
Report No.: M Quantity:

WEIEIA KRR AR A ] (U0868) B OF
Report Title: tem:
SRAL 437 ep A B AL 2438 858K
Address:
#® B H H #H B & R = OB OE
T RBE L (Pa) 1 83.1 CNS 15980 Z3039:2017 8.3
2 76.9
3 80.0
g 80.0
I SEBHE (Pa) 1 82.3 CNS 15980 Z3039:2017 8.3
2 75 3
3 71.8
Ty 18.5

#F: lmmH20=9.8Pa -
i IEEFREARER A (de TMRIOE

RS L ARSI A K+ B RGMMA — 8 A
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period
2R G IR AR RS A R @ & R K
12 2SR Wik sh -
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
3RMMEABRFARF A LMAERT R RS2 -
The test report should not be used for public advertisement
and commercial promotion.
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Authorized by president of
Taiwan Textile Research Institute

SYIRA K RO U FUAT AR R BRAE S0 470 T L INE K RIE63E
Department of Testing and Certification, Taiwan Textile Research Institute
No.6. Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C)
Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 , +886-2-22689839
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Taiwan Textile Research Institute

TEST REPORT TUCHENG

Date: Apr.26,2018 Date of Receipt: Mar.02,2018

TE703047-B Quantity: 1PC Page Order/Page

DACIAN TECHNOLOGY MATERIAL CO., LTD.(U0868)

Report No.:

(P1/2) NIL

S.

Ref. No.:

MASK

Item:

Report Title:

NO.8, LN. 2438, JINGGUO RD., DAJIA DIST., TAICHUNG CITY 437, TAIWAN (R.0.C.)

Address:
Test  Items Test Results Test Mcthods
Inhalation Resistance |1 83.1 CNS 15980 Z3039:2017 8.3
(Pa) 2 76.9
3 80.0
Ave 80.0
Exhalation Resistance |1 223 CNS 15980 Z3039:2017 8.3
(Pa) 2 98,5
3 718
Ave. 78.5

Note: 1mmH20=9.8Pa.

Notc: Sample description is given by the client: :dc Microparticle Stopper Mask

Note: 1.This report is only responsible for the submitted
sample(s), which will be kept for one month period.

2.This report cannot be reproduced in any way, except in

Guwo- [rwes

Taiwan Textile Research lnstitubenm' ¢ of Testing and
Certification

Authorized by president of

full context, without the prior approval in writing of
this Department of Testing and Certification.
3.The test report should not be used for public advertisement

and commercial promotion,

Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 , +886-2-22689839
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Taiwan Textile Research Institute

HEBIME LHRBE

B #4 Y 8 47 e
Date: 2018.06.13 Pate of Recsipt: 2018.05.29  TREST REPORT TUCHENG
R 8 MEAR AP RAXFHR % O
Report No.: MQuandty:;ﬁPag&a Order/Pages:( ) Ref. No.:
wrnsn | RERFHERDREY AR/ 5 (U0868) iy DR
Report Title: Item:
Rkt 437 GRS 243885857
Address:
# B H H #H OB & R R B OH X
&R (%) 1 90.16 CNS15980 Z3039:2017 8.1
2 93.67
3 94.75
g 92.86

it REFEFEFRMIREAE LR de EMRIOE
it RIS ECEE A0

Mg LAREEH D af AR EUMMAE—M@H -
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period.
2.AMEFERIRARREAEREE - FEMHSAY
12 2 3R4L M oh -
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
BIREEMEPMBFAR T AR ESRAMERS2A -
The test report should not be used for public advertisement
and commercial promotion.
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Authorized by president of
Taiwan Textile Research Institute

R A E RSP R AR RIS JTIL T LIRE A K 1563
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 , +886-2-22689839




'I"' I 'R BABEAMOIE EXEGF ST
Taiwan Textile Research Institute
TEST REPORT  TUCHENG
Date: Jun.13 ,2018 Date of Receipt: May29,2018

Report No.:MQuantity: 1PC Page Order/Pages(.P“z) Ref. No.: ML
Report Title: Dacian Technology Material Co., Ltd.(U0868) T Mask
Address:No'S’ Ln. 2438, Jingguo Rd., Dajia Dist., Taichung City 437, Taiwan (R.0.C.)
Test  Items Test Results Test Mcthods
Protection Efficiency 1 90.16 CNS 15980 Z3039:2017 8.1
of Mask(%) 2 93.67
3 94.75
Ave. 92.86

Note: Sample description is given by the client: :dc Microparticle Stopper Mask

Note: The car buckle was wore during testing

Guwo- [ree

Note: 1.This report is only responsible for the submitted Authorized by president of
sample(s), which will be kept for one month period. Taiwan Textile Research Institutenmm' ¢ of Testing and
2.This report cannot be reproduced in any way, except in Certification

full context, without the prior approval in writing of
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110

Fax: +886-2-22675108 , +886-2-22689839

this Department of Testing and Certification.

and commercial promotion,
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Taiwan Textile Research Institute

RERE LAHE

B #A 14 8 #A

Date: 2018.03.12 Date of Receipt: 2018.02.26  TEST REPORT  TUCHENG
N Tr0-n K R ey RETRZE &
AR RHRRHEPRI (AR 22 5] (U0868) R 0=
Report Title: Item:
AL 437 AR B ERE 243885
HOB & R ‘
#® B H OH ——. =OoB O Ok
HEEAVE | B - N.D. CNS 15980 Z3039:2017 8.7
(mg/kg) B N.D. CNS 15205-1 L3267-1-2008
- -0 - R N.D. GC-MS
2- 2R N.D.
4- SRR N.D.
2,4- ZEHFHR N.D.
4,4 - R ORI N.D.
TR N.D.
RS AR R N.D.
S - — PR BRI R N.D.
&g%%%§442;%§ N.D.
2- &AL - 5- B N.D.
4,4 -noHHEEQ-EER) N.D.
4,4 - REE R N.D.
4,4 B TR N.D.
30 - BR R N.D.
2,4-HIFE 7 N.D.
2,4,5 -=HIER N.D.
#iR - FH SR AR N.D.
- BB E R N.D.
5-TF A - 5 - R R N.D.
4-FEBER N.D.
2,4- T HIER N.D. :
2,6- —HIERE N.D.

ik "*"ZHMIER o EE: N.D.=Not Detected. (<20 mg/kg)/HRMH (ENEDIRRIRME) - 3 EERME: FERE -

i IRESEEFHRARE B R de kO

M32: 1L RS A N MO IRGIMRA—EA
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period
ZAME RS RRMAREN EDEE - RN Y
12 4 8F 4 Wk oh -
This report cannot be reproduced in any way. except in
full context. without the prior approval in writing of
this Department of Testing and Certification.
BHMMEM R FARF A LM EAH KRG A -
The test report should not be used for public advertisement
and commercial promotion,
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Authorized by president of
Taiwan Textile Research Institute

SR E K RSO AR R RGE S ATIL T L IRE K RIS63E
Department of Testing and Certification, Taiwan Textile Research Institute
No.6. Chengtian Rd.. Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C)
Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 . +886-2-22689839




Address:

Report Title:
NO.8, LN. 2438, JINGGUO RD., DAJIA DIST., TAICHUNG CITY 437, TAIWAN (R.0.C.)

Report No _TF702409-A

RN RO ESE AR ST

TTRI:z mazsns
Taiwan Textile Research Institute

TEST REPORT
Date: Mar.12,2018 Date of Receipt: Feb.26,2018

(Juantity; w,_ﬁ.._._..._.._J,Eg__.. Page Order/Pages: ‘_SE}W/,%,)H«-I“ No.:
DACIAN TECHNOLOGY MATERIAL CO., LTD.(U0868)

[tem:

TUCHENG

Test [tems

Test Results

Non-Polyester

Test Methods

*AZO DYES
(mg/kg)

CNS 15980 7Z3039:2017 8.7

CNS 15205-1 L3267-1-2008

GC-MS

4- AMINODIPHENYL N.D.
BENZIDINE N.D.
4-CHLORO-O-TOLUIDINE N
2-NAPHTHYLAMINE N.D.
0-AMINOAZOTOLUENE N.D.
2-AMINO-4-NITROTOLUENE N.D.
P-CHLOROANILINE N.D.
2,4-DIAMINOANISOLE N.D.
4,4" -DIAMINODIPHENYLMETHANE N.D.
3,3"' -DICHLOROBENZIDINE N.D.
3,3"' -DIMETHOXYBENZIDINE N.D.
3,3" -DIMETHYLBENZIDINE N.D.
3,3'-DIMETHYL-4,4 "' -DIAMINO- NeD.
DIPHENYLMETHANE
P-CRESIDINE N.D.
4,4' -METHYLENE-BIS- N.D.
(2-CHLOROANILINE)
4,4"' -OXYDIANILINE N.D.
4,4' -THIODIANILINE N.D.
O-TOLUIDINE N.D.
2,4-TOLUYLENEDIAMINE N.D.
2,4,5-TRIMETHYLANILINE N.D.
2-METHOXYANILINE ND.
P-AMINOAZOBENZENE N.D.
2,4-XYLIDINE N.D.
2,6-XYLIDINE N.D.

Note: "*"Subcontracted test.

2. This report eannot be reproduced in any way, except in
full context. without the prior approval in writing of
this Department of Testing and Certification

3. The test report should not be used for public advertisement

and commercial promotion,

Note: N.D.=Not Detected. (<20 mg/kg)
NNotct 1830D)G, des eI 1Bt OR. s, @iNEn by (the «¢ligntag :dc MICROPARRICEE STOPRER fpesident of

sample(s), which will be kept for one month period

Note: Limit of Standar

G o fom

Taiwan Textile Research lnmlun of Testing and

Certification

Department of Testing and Certification, Taiwan Textile Research Institute
No.£. Chengtian Rd., Tucheng Dist.. New Tapei City 23674, Tawan (R.0.C)
Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2.22675108 , +886.2-226898:34
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Taiwan Textile Research Institute

RRME LHHE

TEST REPORT

8} W B #
Date: 2018.03.07 Date of Rowipl:m

Report No.:

TUCHENG

& Ha ik i HEARAH R X FIK 7o
- i wau%ﬂilyz 1 Page ()rdvr/Pﬂgu.':(Pl/2) Ref. No.: — s
SR RERHEAPRR AR A ] (U0868) e

Report Title:

AL 437 b AA BAER43
£ ©SS;

#® B E H #H OB & B HOBOF &
i PR EE 2R #2 4-5 CNS 15980 Z3039:2017 8.6
(80 b3 4-5
RS 22 (ppm) N.D. CNS 15980 Z3039:2017 8.8
H 6.7 CNS 15980 Z3039:2017 8.9
s %71 K)o

HIFERE :21°C

AR = 29.0 ONS 15980 Z3039:2017 8.4

(EN)%E@BMJ RN AREESR ( é’%:}gi bR

4 e cm

££: N.D.=Not Detected. (<16ppm) /A H EFMERIRERRE )
5. EEERRME: < 20 ppm
it IREELEATRAAE SR A (de iD=

M52 1. AMMEEHKDL AN ARG MMA—M®A
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period
ZAMEFS R MRMIEN ST QEE - RfmseaY -
o 28540 Wik ok -
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
SMMMEM WP AR A LMEERAH KRG A -
The test report should not be used for public advertisement
and commercial promotion.
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Authorized by president of
Taiwan Textile Research Institute

LY IRAE KBRS B FUAT MR BB E B0 4T3 T 2R E K RIB63E
Department of Testing and Certification, Taiwan Textile Research Institute
No6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C)
Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 . +886-2-22689839
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Taiwan Textile Research Institute

TEST REPORT TUCHENG

Date: Mar.07,2018 Date of Receipt Feb.26,2018

Report No. ﬁ@%

Report Title:

Shiaahte... o Page Ovder/Pages:

DACIAN TECHNOLOGY MATERIAL CO., LTD.(U0868)

(Pl 2)Ret. No.:  NIL

MASK

Item:

Address:

NO.8, LN. 2438, JINGGUO RD., DAJIA DIST., TAICHUNG CITY 437, TAIWAN (R.0.C.)

Test  Items Test Results Test Methods
Colorfastness Dry 4-5 CNS 15980 73039:2017 8.6
to Crocking Wet 4-5
(Grade)
Free Formaldehyde Content N.D. CNS 15980 Z3039:2017 8.8
(ppm)
pH 6.7 CNS 15980 73039:2017 8.9
(distill water)
Test temp:21-C
earloop Breaking connection between 29.0 CNS 15980 Z3039:2017 8.4
Strength(N) earloop and mask épeediéoi lem/min,CRE
age:10cm

Note: N.D.=Not Detected.(<16ppm).
Note:Limit value= 20 ppm

Note: Sample description is given by the client: :dc MICROPARTICLE STOPPER

Nate: 1.This report is only respansible for the submitied
sample(s), which will be kept for one month perviod

2.This report cannot be reproduced in any way, except in

full context. without the prior approval in writing of

this Department of Testing and Certification
3. The test report should not be used for public advertisement

and commercial promation.

él-.- 7.\-‘.
Authorized by president of
Director.

Taiwan Textile Research Institute D ¢ of Testing and
Certification

Department of Testing and Certifieation, Taiwan Textile Research Institute
No6, Chengtian Rd., Tucheng Dist.. New Taiper City 21674, Taiwan (. 0.0%)
Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 . +886-2-22689839




